No drawings found.
* Last version maybe changed.

Basic Engine Assembly 199-5657 KIT-FAN(Caterpillar 797 truck)

Part NO. 199-5657
Name KIT-FAN
Section Basic Engine
Modifier -MOTOR
Suitable for 797 (OHT / Truck)
SNP 5YW IESCN SEBP34300241
Updated 2018-10-30
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 797 Basic Engine 199-5657 Assembly

199-5657 KIT-FAN -MOTOR , S/N 5YW1-UP, TO Provide Service Parts For 797 106-IN FAN-500CC Fan Motor REWORK. , Field Installation
Model: Caterpillar 797
Catalog: Truck
Section: Basic Engine

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
7X-2563 7X-2563 Bolt M20X2.5X60-MM M 8 N
8T-4139 8T-4139 Bolt M12X1.75X30-MM M 2 N
8T-4140 8T-4140 Bolt M16X2X60-MM M 20 N
8T-4183 8T-4183 Bolt M12X1.75X40-MM M 8 N
8T-4186 8T-4186 Bolt M10X1.5X40-MM M 1 N
8T-4192 8T-4192 Bolt M12X1.75X25-MM M 9 N
8T-4194 8T-4194 Bolt M12X1.75X50-MM M 24 N
8T-4195 8T-4195 Bolt M10X1.5X30-MM M 4 N
8T-7547 8T-7547 Bolt M8X1.25X30-MM M 2 N
8T-3612 8T-3612 NUT-WELD M8X1.25-THD M 2 N
6V-3965 6V-3965 Fitting QUICK DISCONNECT 1 N
8T-8729 8T-8729 PIN-CONNECTOR 16-GA TO 18-GA 7 N
9W-0852 9W-0852 PIN-CONNECTOR 14-GA TO 16-GA 2 N
125-7875 125-7875 TUBE-HEAT Shrink 7.44-MM DIA)(10-CM E N
8T-5065 8T-5065 Locknut M30X3.5-THD M 1 N
8T-4133 8T-4133 Nut M10X1.5-THD M 1 N
6V-8227 6V-8227 Nut M18X1.5-THD M 1 N
190-2217 190-2217 Shim Pack INCLUDES 12-SHIMS B 1 N
8T-4123 8T-4123 Washer 3.62X5.75X0.375-MM THK 8 N
9X-8257 9X-8257 Washer 17.5X30X3.5-MM THK 16 N
183-4840 183-4840 Washer 33X63X3-MM THK 1 N
5P-1076 5P-1076 WASHER-HARD 13.5X30X4-MM THK 8 N
5P-4116 5P-4116 WASHER-HARD 8.8X20.5X2-MM THK 2 N
8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 12 N
8T-4122 8T-4122 WASHER-HARD 17X32X3.5-MM THK 4 N
8T-4223 8T-4223 WASHER-HARD 13.5X25.5X3-MM THK 31 N
S: 5YW / 5YW (1 ~ 99999)
: (INCLUDES Receptacle AS & WEDGE) : (EACH Plug Kit Includes Plug AS, WEDGE, & Interface SEAL) B: Use AS Required E: Order BY The Centimeter M: Metric Part R: Remanufactured Part May BE Available Y: Separate Illustration

*Assembly 199-5657 KIT-FAN Suitable for 797 Truck Basic Engine
*Original 199-5657 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 199-5657 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.